
ITEM NO. PART NUMBER DESCRIPTION QTY.
1 RD-0284 Rubber Dampener 2
2 MHNNYZ 10 1.5 985 METRIC NUT, M10-1.5 NYLOC 2

3 MH88Z 10 130 1.5 
931

METRIC BOLT, M10-1.5 X 130MM 
HEX 2

4 300-3374-125 1.125"x0.390"x0.125" SS Washer 4
5 BSH10MMINNTHK 10MM Thick Inner Bushing RevC 4

5

SKI INSTALLATION INSTRUCTIONS

SKI-DOO: 2017-2020 GEN4 SUMMIT
2018-2020 FREERIDE, 2019 

BACKCOUNTRY
MOUNT KIT: MKTBRP003

475 SE 12th St
MADISON, SD 57042

1-605-256-3075
www.slydogskis.com



1

1
4

3

DETAIL 1

5

2

ITEM 
NO. PART NUMBER DESCRIPTION QTY.

1 RD-0284 Rubber Dampener 1
2 300-3374-125 1.125"x0.390"x0.125" SS Washer 2
3 MH88Z 10 130 1.5 

931
METRIC BOLT, M10-1.5 X 130MM 

HEX 1
4 MHNNYZ 10 1.5 985 METRIC NUT, M10-1.5 NYLOC 1
5 BSH10MMINNTHK 10MM Thick Inner Bushing RevC 2

5

SKI INSTALLATION INSTRUCTIONS

SKI-DOO: 2017-2020 GEN4 SUMMIT
2018-2020 FREERIDE, 2019 BACKCOUNTRY

MOUNT KIT: MKTBRP003475 SE 12th St
MADISON, SD 57042

1-605-256-3075
www.slydogskis.com

1: REMOVE OLD SKIS AND DISCARD OLD HARDWARE.

2: INSTALL THE CARBIDES AT THIS TIME.

3: INSERT BUSHINGS INSIDE OF THE SKI AND WASHER  
    ON THE OUTSIDE OF THE SKI, THEY FIT VERY TIGHT.

4: PLACE RUBBER DAMPENER ON THE SKIS.
    (SEE DETAIL VIEW 1 FOR DAMPENER ORIENTATION)

5: USE REMAINING HARDWARE TO SECURE THE SKIS. (SEE DIAGRAM)


	Sheet1
	Drawing View2

	Sheet2
	Drawing View3
	Detail View 1 (1 : 3)


